

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-06-03 09:37:54
Date of Next Testing: 2027-06-03 09:37:54
Product Name: **Resin epoxy**
CAS Number: 24969-06-0
Specifications & Purity: average Mw ~700000
Lot #: E2408026
SKU #: **R303195**
Version: **1**
Analysis #: **184353**
Storage Temperature: Room temperature, Desiccated

Parameter	Limit Values	Result
Average Molecular Weight (by GPC)	600,000-800,000	700000.00000
Infrared spectrum	Conforms to Structure	Conforms to Structure
Appearance (R303195)	Off-White to Yellow to straw colored slab Rubbery Slabs or chunks	Off-White to Yellow to straw colored slab Rubbery Slabs or chunks



John Su
QA & QC Manager